

PRO DRYWALL TOOLS

Repair Kits & Parts

FLAT BOX MAINTENANCE KIT - FBK01



Covers commonly required parts for general maintenance. Use this kit when the box is leaking due to wear between the pressure plate axle and the nyliners.

Contents:

Pressure Plate Axle x 1 F025 F008 Nyliner x 2

F009 Blade x 1 SA051 Thumb Screw x 2

4-40 x 5/16" BH Screw x 5,7,9

Flat Box Maintenance Kits are available in 200mm, 250mm and 300mm.

FLAT BOX SERVICE KIT - FBK02



Replaces the seals, skids and wheels. Use this kit when the box is leaking due to the seals being worn or deteriorated. Also includes other harder wearing components such as skids and wheels.

Contents: F030

Pressure Plate Wiper x 1 F017 Axle Wiper x 1

F006 Skid x 1 F024 Skid x 1 FA020

x 4

Tyre & Wheel x 2 F032 Bushing x 2 5-40 x 1/8" BH Screw

Flat Box Service Kits are available in 200mm, 250mm and 300mm

FLAT BOX OVERHAUL KIT - FBK03



Includes all wear items to fully overhaul the flat box. Use this kit when the box has been used for an extended period and all wear items require replacement.

Contents: FRK01

> 10-32 Wing Nut X 2 Pressure Plate Spring x 2 4-40 x 5/16" Screw x 2

Flat Box Overhaul Kits are available in 200mm, 250mm and 300mm

CORNER BOX MAINTENANCE KIT - CBK01



Replaces the pressure plate axle and nyliners. Use this kit when the box is leaking due to wear between these components.

Contents: F008 Nyliner x 2 CB014 Axle x 1

4-40 x 5/16" BH Screw x AT062

CORNER BOX SERVICE KIT - CBK02



Replaces the seals. Use this kit when the box is leaking due to the seals being worn or deteriorated.

S012-75 Axle Wiper 75mm x 1 CB020 Pressure Plate Wiper x 1

CORNER FINISHER MAINTENANCE KIT - CFK01



Covers resetting the Corner Finisher, replacing skids and grub screws. Use this kit when the finisher is leaving thick edges or ripping tape.

Contents:

6-32 x 1/8" Set Screw x CF002 10

CF013 Skid x 2

Maintenance Kit x 1 FRK02 Service Kit x 1 F039 Blade Holder x 1 F044 Blade Holder Tab x 4 F034 Spring x 1 F028 F042 AT042

CORNER FINISHER SERVICE KIT - CFK02



Replaces blades, clips, ball retainer and associated screws. Use this kit when the blades are broken or damaged and clips are worn. To check blades, run a fingernail along the leading edge. You should be able to feel a crack or break.

Contents:

CF10/22 Size Carbide Blade x 2 AT012 8-32 x 1/4" Set Screw x

CFA116 Lower Clip Assembly x 1 CF103 Upper Clip x 1

CF020 Ball Retainer x 1

FLAT BOX HANDLE MAINTENANCE KIT - FHK01



Replaces the major wear components - hinge assembly, locking cam and retainer. Use this kit when the brake action is ineffective due to wear in these components, and the hinge is bottoming out.

Contents:

FHA002 Hinge Assembly x 1 FH005N Locking Cam x 1 FH007 Retainer x 1

LOADING PUMP MAINTENANCE KIT - LPK01



Replaces the rubber components. Use this kit when the pump is not sealing properly and performance is low.

Contents: Piston Wiper x 1 P003 P004 O Ring Piston x 1 P036 0 Ring x 1 U Cup x 1 P031 P051 0 Ring x 1

CORNER ROLLER MAINTENANCE KIT - CRK01



Replaces the rollers and bushes. Use this kit when the corner rollers are too loose and the roller ends may be catching on the

Contents: CR002

Bushings x 4 CR003 Roller S/S x 4 1/4" -20 x 1-1/4" Hex CR004 Hd x 4

LOADING PUMP SERVICE KIT - LPK02



Replaces the piston rod bush and suction screen. Use this kit when these components are worn or damaged

Contents P030

Nylon Bushing x 1

P025F Screen Fine x 1